
INDIANA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT
We Protect Hoosiers and Our Environment.

Michael R. Pence
Governor

VIA ELECTRONIC MAIL

100 N. Senate Avenue Indianapolis, IN 46204

(800) 451-6027 (317) 232-8603  www.idem.IN.gov

September 25, 2013

Mr. Nick Spencer, Whiting Business Unit Leader
BP Products North America
2815 Indianapolis Boulevard
P.O. Box 710
Whiting, Indiana 46394 -0710

Dear Mr. Spencer:

Re: NPDES Permit No.
BP Products North America
Whiting, Indiana Lake County

Thomas W. Easterly

Your application for a National Pollutant Discharge Elimination System NPDES) permit
for authorization to discharge into the waters of the State of Indiana has been processed in
accordance with Section 402 and 405 of the Federal Water Pollution Control Act, as amended
[...]
from water used in the refinery, recovered ground water and most of the storm water from the
site through their wastewater treatment plant through the diffuser located in Lake Michigan to
Outfall 005. The wastewater treatment plant is an advanced biological treatment system which
occupies twenty acres and includes a oil /water separators, dissolved air flotation, an activated
sludge plant, clarifier and final filtering processes. BP also accepts and treats wastewater at the
wastewater treatment plant from PIB Unit (formerly BP Chemical Plant). All on -site
remediation ground water is sent tò the wastewater treatment plant. Off site BP Facilities such as
pipelines and terminals may produce wastewater from tank inspections, from hydro testing of
equipment, from dewatering operations of equipment for maintenance, or other wastewater
produced from normal operations. The BP Products Refinery facility will treat this wastewater
and recover any hydrocarbons as needed. A significant portion of industrial activity storm water
is directed through the treatment system. BP has incorporated equilzation basins to capture
storm water associated with industrial activity and then directs this water through the treatment
plant prior to discharge through Outfall 005.

11



Whiting Clean Energy

Whiting Clean Energy supplies BP with steam and electricity. The closed cycle cooling towers
operated by Whiting Clean Energy have a blowdown that has now been permitted to discharge to
the City of Whiting and not to BP.

Ineos

As of 2012 the lneos plant permanently shutdown, and only stormwater drains directly to the BP
WWTP. Praxair, Ineos, and Griffith LPG Cavern storage dewatering, all are sending similar
wastewaters to BP to be treated and since these are similar to the wastewaters BP treats they are
not subject to the CWT regulations. In addition, all on site remediation groundwater is sent to
the wastewater treatment facility. Further, consistent with 40 CFR 437.1 (b)(2)(b), offsite
facilities (both BP and non -BP owned) such as pipelines and terminals may produce other
wastewater from activities including tank inspections, hydro testing of equipment, dewatering
operations, equipment clean out from maintenance and turnaround activities, dewatering of
equipment, and other wastewater, which may be sent to the BP wastewater treatment plant for oil
recovery and wastewater treatment.

A review of data submitted for the Praxair condensate water indicated BTEX compounds which
are compatible with the wastes BP treats. 40 CFR 437.1(b)(2)(b) states that "demonstrates that
the off -site wastes are of similar nature and the treatment of such wastes are compatible with the
treatment of non -CWT wastes generated and treated" .

Outfall 002

Over the past five years, BP Whiting has discharged a long term average of 73.7 MGD and a
maximum monthly average of 86.2 MGD of non -contact cooling water to Outfall 002. The flow
values for Outfall 002 were submitted by BP in the February, 2012 NPDES Permit Renewal
Application Update.

Outfalls 003 and 004

BP Whiting discharges storm water associated with industrial activity from an area on the South
side of the BP Whiting property through Outfalls 003 and 004 using a manually controlled valve.
When the level of water in the ditch is high, the water is released to the canal. The storm water
is managed through the use of a Spill Prevention, Control and Countermeasure Plan, a storm
water pollution prevention plan, a Facility Response Plan, and Agreed Order No. H -11187 which
defined eight interim measures to be implemented at the J & L site in which Outfalls 003 and
004 are located.

12



Figure 3: Refinery Flow Diagram

Attachment 3. Water Flow Diagram
BP Products North America Whiting Refinery

(Howe in Gallons per Day)

Through 441

74

2 j

32 2.45

,
Note,

IC

I norm" used

13

IN0000108



Figure 4: Lakefront WWTP Process Diagram

Groundwater,
Stormwater, Process

Wastewater from
Refinery (b)

Off-site
Wastewater

Bar Screen
Solids

Caustic Addition Tanks
5861587

Get Chamber
(a)

Solids

Recovered

#7 Separator/
Skimmed Oil Oil Pits

API Separator

Dilute Sludge Tank 569

Bypass
Caustic Addition

Tank 567

Tk 5050 Storm Surge Tank
Tk 5051 Equalization Tank

Tk 5052 Storm Surge/
Equalization Tank

Polymer Addition

DAF
occuattion/F Iotation

Emergency Bypass
To Lake -

Tank 574 (Flocculent) &
Tank 588 (Coagulant)

Biocell

Caustic

Bar F037/F038/K048/K051
RCRA Waste to Off-site

Incineration

Oil /water"

Recovered Oil to Refinery
DGO System to Pipestills

OAF Float

Tank 562

Tank 5009

Recycled Activated
'Sludge

Stage Aeration (Tank 5001)

2" Stage Aeration (Tank 5002)

Excess

Tank 5003
Splitter Bo

Clarification
Tank 5004

Bypass

Cooling Tower

Fire Water
Make -Up

Clarification
Tank 5005

Tank 5010

Addition

Tanks
5006/

5007/5008

Tank 570/
575

F210 F211 Backwash
Final

Backwash Supply

Emergency Bypass to
Lake (Old Outfall 001)

Diffuser Sump Pumps and
Header Outfall 005 (ETL)

Emergency Storage (b)

Belt Press

Oily
Solids

Centnfuge

RCRA Was e to Off -site
Incineration

F037

Future Brine
Treatment

Unit
(including
Tank 564)

From Refinery Pipestills
Brine and Mudwash

Non -Hazardous Waste
to Off -site Landfill

Note:
(a) Grit chamber currently out of service.
(b) = off-spec effluent to refinery storage
needed) then returned to bar screen.

Oil bearing hazardous secondary material.

Prepared for.

Whiting, Indiana

Prepared by:

N I R O N
ATTACHMENT 4.
Lakefront WWTP
Process Diagram

14



The permittee shall have the wastewater treatment facilities under the responsible charge of an
operator certified by the Commissioner in a classification corresponding to the classification of
the wastewater treatment plant as required by IC 13- 18 -11 -11 and 327 1AC 5 -22 -5. In order to
operate a wastewater treatment plant the operator shall have qualifications as established in 327
IAC 5 -22 -7. Based upon the information provided, IDEM has retained the permittee a Class D
industrial wastewater treatment plant classification.

2.4 Changes in Operation

Refinery Process Units

New - #2 Coker: The existing coker (No. 11 B Pipe Still) will be shut down and replaced
with a new coker ( #2 Coker).

New - Enclosed Coke Handling System: The existing open coke yard will be shut down
and replaced with a new enclosed coke handling system.

New - GOHT: A new Gas Oil Hydrotreating Unit (GOHT) will be installed to hydrotreat gas
oil.

New - Cooling Towers: Two new cooling towers (Cooling Towers 7 & 8) will be installed
to meet the cooling requirements for the WRMP.

New- Flares: Two new flare stacks will be installed in support of the WRMP.

Upgrade- No. 12 Pipestill: The existing No. 12 Pipestill (12PS) will be revamped to allow
increased processing of heavy crude.

Upgrade - Sulfur Recovery Complex: Due to the higher sulfur content of the heavy crudes,
additional lower sulfur fuels units will be installed.

Upgrade - Distillate Hydrotreating Unit: A new reactor and a new heater will be installed
at the Distillate Hydrotreating Unit

Upgrade - No. 11C Pipestill: Ultra -low NOx burners will be installed on the 11C PS Heater
H -200 to reduce NOx emissions from this heater.

Upgrade - Aromatics Recovery Unit: Some minor modifications will be made at the
ARU to process lighter feed.

Upgrade - No. 4 Ultraformer: Due to an increase in the naphtha feed rate to the existing
4UF, the front end reactor will be upgraded..

Upgrade - Existing Cooling Towers: High efficiency liquid drift eliminators will be
installed on the existing Cooling Towers 2, 3, and 4 to reduce particulate emissions.

Upgrade - Distillate Desulfurization Unit: Some minor modifications will be made to the
Distillate Desulfurization Unit (DDU).

15



IN0000108
Upgrade - Vapor Recovery Unit: Several modifications will be made to the VRU 300 to
process a larger amount of lighter naphtha feed with the WRMP.

Upgrade- Fuel Gas System: As part of the WRMP, enhancements will be made to the
refinery's fuel gas system to achieve a future potential total reduced sulfur (TRS) content.

Upgrade - Blending Oil Unit: Modifications will be made to the Blending Oil Unit heater.

Upgrade - Fluid Catalytic Cracking Unit 600: Several modifications will be made on the
FCU 600 unit to accommodate an increase in throughput.

Upgrade - Propylene Concentration Unit: Modifications and additions will be made to the
PCU to produce more RGP (refinery grade propylene) and minimize the production of PGP
(polymer grade propylene).

Shutdowns - BP will permanently shut down and remove from service a number of units as a
result of the installation of new units and the modification of certain existing units comprising
WRMP. The following existing units will be permanently shut down as part of WRMP:

 No. 118 Coker Heaters H -101, 102, 103, and 104
 Existing Coke Handling System
 Beavon- Stretford Tail Gas Unit
 SBS Tail Gas Unit
 SBS Cooling Tower
 SRU Incinerator
 No. 12 PS Heaters H -2, H- AS /l AN, H-1CN, H -18, H-1CX
 No. 4C Treating Plant
 No. 3 Ultraformer reformer section and heaters H -1, H -2 and F -7
 The 350 section of VRU 300
 No. 1 SPS Boilers

WWTP Units

New - Brine Treatment System: A new brine treatment system will be installed for treatment
of the wastewater brine from the refinery's pipe still operations. The system is designed to
separate the oily emulsified solids from the brine using new GLR micro -bubble
technology. Chemistry is used to coagulate and flocculate the oil droplets to trap much of the
solids into the oil phase. The GLR Gas Floatation Tanks (GFT) are designed to separate the oil
(and consequently any solids entrained in the oil) and the water. The oil and solids that are
created and separated by the brine treatment unit will be sent to the refinery solids handling
system. The system will consist of four fixed -roof tanks to be located at the WWTP and two off -
spec tanks which will be located in the refinery and equipped with external floating roofs.

New - Storm water/Equalization Tank: A new wastewater storage tank (TK -5052) with a
capacity of 11,676,000 gallons and equipped with an external floating roof has been installed to
provide additional storage volume for storm water surges and to provide
additional equalization capacity. Extra surge capacity allows the WWTP to better respond to
high storm water flows such as those experienced during heavy rain events.
The extra equalization capacity allows a better response to process upsets that may

16



temporarily increase the TSS or total nitrogen in the influent flow to the WWTP. The new tank
TK -5052 is equipped with foam chambers, a guided wave radar level transmitter, an oil
skimmer, an automatic sample collection system, and a jet mixing system to prevent solids
accumulation. Start up was completed December 2009 with a corresponding notice sent to
IDEM for additional WWTP equipment installation.

New - Final Filters: The existing final filters at the WWTP have been replaced with new final
filters with a capacity of 32.1 MGD. The new Final Filters are of the gravity mono /multimedia
type, with two clusters of four filter cells each, totaling eight filter cells. Influent flow is gravity
fed from the clarifiers and splits equally between the two filter clusters. Flow to each of the cells
within a cluster is distributed evenly by means of adjustable inlet weirs. Flow from the bottom
of each cell is directed to a dedicated effluent chamber with adjustable weirs. The water flows
over the adjustable weirs to a common transfer pit. Filtered water from the common transfer pit
is tied into the existing 42" effluent piping, and will flow to the interceptor box, and out to the
lake via Outfall 005. During backwash operation, seven of the eight total cells continue to
operate normally, with one cell being placed in backwash mode.

New /Upgrade - Dissolved Air Flotation (DAF): Under the proposed USEPA Consent
Decree, BP will be required to complete construction and installation of a new DAF or DNF to
replace the existing DAF unit by Dec 31, 2015

2.5 Facility Storm Water

The storm water from the refinery pis routed through the wastewater treatment plant and
discharged through Outfall 005. A new wastewater storage tank (TK -5052) with a capacity of
11,676,000 gallons and equipped with an external floating roof has been installed to provide
additional storage volume for storm water surges and to provide additional equalization capacity.

BP Whiting discharges storm water associated with industrial activity from an area on the South
side of the BP Whiting property through Outfalls 003 and 004. The storm water is managed
through the use of a Spill Prevention, Control and Countermeasure Plan, a storm water pollution
prevention plan, a Facility Response Plan, and Agreed Order No. H -11187 which defined eight
interim measures to be implemented at the J & L site in which Outfalls 003 and 004 are located.

3.0 PERMIT HISTORY

3.1 Compliance history
The following violations have occurred over the past two years:

Outfall 004

pH limit of 9.0 was exceeded in January, 2010

Outfall 005

CBOD lbs /day daily maximum lbs /day limit was exceeded in April, 2011
Oil & Grease daily maximum lbs /day limit was exceeded in April, 2011
Total Suspended Solids daily maximum lbs /day limit was exceeded in April, 2011
Phosphorus daily maximum mg /1 limit was exceeded in November, 2011

17



Biomonitoring reports for the following months were conducted by BP and all of the tests
passed: December, 2007; April, 2008; October, 2008; April, 2009; November, 2009; April,
2010; October, 2010; April, 2011; October, 2011 and April, 2012.
https: / /icis.epa.gov /icis /jsp /common/LoginBodyjsp

4.0 RECEIVING WATER

1. Receiving Waters:

Lake Michigan - Lake Michigan is the receiving water for outfalls 001, 002 and 005.

Lake George Branch of the Indiana Harbor Ship Canal - The Lake George Branch of the Indiana
Harbor Ship Canal is the receiving water for Outfalls 003 and 004. The low flow condition of
this stream is not relevant since the only discharge to this stream is generated by storm water.

2. Use Classification (327 IAC 2- 1.5 -19):

Lake Michigan - Lake Michigan is designated as an outstanding state resource water (OSRW)
and shall be maintained and protected in its present high quality without degradation in
accordance with 327 IAC 2- 1.5 -4(c). Lake Michigan is also designated for full -body contact
recreation and capable of supporting a well -balanced warm water aquatic community. The
Indiana portion of the open waters of Lake Michigan is designated as salmonid waters and shall
be capable of supporting a salmonid fishery. Lake Michigan is protected by Indiana rules
governing water quality standards for the Great Lakes Basin and as such, it is subject to the water
quality standards specific to Great Lakes system dischargers as found in 327 IAC 2 -1.5, 327 IAC
5 -1.5, and 327 IAC 5 -2 (see Great Lakes System Discharger Requirements, Section F of the Fact
Sheet for more information).

Lake George Branch of the Indiana Harbor Ship Canal - The Lake George Branch of the Indiana
Harbor Ship Canal is located within the Great Lakes Basin and is protected by Indiana rules
governing water quality standards for the Great Lakes Basin and as such, it is subject to the water
quality standards specific to Great Lakes system dischargers as found in 327 IAC 2 -1.5, 327 IAC
5 -1.5, and 327 IAC 5 -2 (see Great Lakes System Discharger Requirements, Section F of the Fact
Sheet for more information). The Lake George Branch of the Indiana Harbor Ship Canal is
classified as a high quality water that is also a tributary to an OSRW.

3. Alternate Mixing Zone

Under 327 IAC 5- 2- 11.4(b)(2), except for a zone of initial dilution for acute aquatic criteria,
wasteload allocations for discharges to the open waters of Lake Michigan shall be based on
meeting water quality criteria in the undiluted discharge unless a mixing zone demonstration is
conducted and approved by IDEM under 327 IAC 5- 2- 11.4(b)(4). If an alternate mixing zone is